

Access this article online
Quick Response Code:

Website: www.eurasianjpulmonol.com
DOI: 10.4103/ejop.ejop_61_20

Potential treatment of COVID-19

Ömer Ayten, Cengiz Özdemir¹, Ülkü Aka Aktürk², Nazan Şen³

ORCID:

Ömer Ayten: <http://orcid.org/0000-0002-2275-4378>

Cengiz Özdemir: <http://orcid.org/0000-0002-9816-8885>

Ülkü Aka Aktürk: <http://orcid.org/0000-0002-7903-1779>

Nazan Şen: <http://orcid.org/0000-0002-4171-7484>

Abstract:

Following the first reported cases of pneumonia of unknown etiology at the end of 2019 in Wuhan city, Hubei province, China, the causative agent was demonstrated to be a new coronavirus that has not been defined in humans before. The World Health Organization (WHO) named this virus as severe acute respiratory syndrome coronavirus 2 (SARS-CoV-2), and the disease caused by the virus as coronavirus disease-19 (COVID-19). The disease spread rapidly to other countries through human-to-human transmission, and WHO declared a pandemic on March 11, 2020. As of April 2020, the number of individuals infected with SARS-CoV-2 and COVID-19 related deaths continue to increase rapidly worldwide. The main reason for the increase in the rate of infection is person-to-person transmission, while the main reason for the increase in mortality rate is the lack of a proven medical treatment specific to COVID-19 and the severe course of the disease in the elderly with low immunity. While a vast majority of individuals infected with SARS-CoV-2 are asymptomatic or recover after displaying mild symptoms, hospitalization is required in 14% of cases and severe disease requiring intensive care admission is seen in 5% of the infected individuals. WHO and national guidelines do not make clear recommendations regarding treatments for symptomatic patients. Currently, there is no vaccine or specific antiviral treatment for COVID-19, however supportive care, isolation and protective measures and experimental drugs/treatments are being used for the management of COVID-19. Medical treatments being used for COVID-19, aim to prevent the entry of the virus into the cell, to inhibit or reduce its replication, and to suppress the increased inflammatory response. In addition, "convalescent" plasma, which includes antibodies of patients who were completely recovered from the infection, is among the treatment options.

Keywords:

Coronavirus disease-2019, potential treatment, severe acute respiratory syndrome-coronavirus 2

Introduction

In December 2019, pneumonia cases caused by a new β -coronavirus turned into a pandemic that affected the whole world, starting from Wuhan, China. The genomic sequence of this new coronavirus was demonstrated to be 96% similar to the bat-coronavirus and 79.5% similar to the severe acute respiratory syndrome-coronavirus (SARS-CoV), the causative agent of the SARS, which also appeared in China in 2003.^[1] Therefore,

This is an open access journal, and articles are distributed under the terms of the Creative Commons Attribution-NonCommercial-ShareAlike 4.0 License, which allows others to remix, tweak, and build upon the work non-commercially, as long as appropriate credit is given and the new creations are licensed under the identical terms.

For reprints contact: reprints@medknow.com

the World Health Organization (WHO) defined this virus as SARS-CoV-2, and the disease caused by the virus as coronavirus disease-2019 (COVID-19).^[2]

As of April 2020, the number of infected people with SARS-CoV-2 worldwide surpassed two million and deaths related to COVID-19 exceeded 150,000, and the numbers continue to increase rapidly. The main cause of increased infection rate is transmission from person to person, while the main cause of increased mortality rate is the lack of availability of a proven medical treatment specific to COVID-19 and the

How to cite this article: Ayten Ö, Özdemir C, Aktürk ÜA, Şen N. Potential treatment of COVID-19. *Eurasian J Pulmonol* 2020;22:S35-44.

Pulmonary Diseases Clinic, University of Health Sciences, Sultan Abdulhamit Han Education and Research Hospital, ¹Pulmonary Diseases Clinic, Yedikule Pulmonary Diseases and Thoracic Surgery Education and Research Hospital, ²Pulmonary Diseases Clinic, University of Health Sciences, Süreyyapaşa Pulmonary Diseases and Thoracic Surgery Education and Research Hospital, Istanbul, ³Department of Pulmonary Diseases, Başkent University Adana Dr. Turgut Noyan Application and Research Center, Adana, Turkey

Address for correspondence:

Dr. Nazan Şen,
Başkent University
Adana Dr. Turgut Noyan
Application and Research
Center, Dadaloğlu Mh
Serinevler 2591 Sk 4/A
Yüreğir, Adana, Turkey.
E-mail: nazansen68@gmail.com

Received: 27-04-2020

Accepted: 18-05-2020

Published: 26-08-2020

severe course of the disease in the elderly with low immunity. Therefore, the main purpose of pandemic control is the detection and isolation of people infected with SARS-CoV-2.

A majority of infected people (81%) are asymptomatic or recover after displaying mild symptoms. Despite the fact that the WHO and national guidelines have classified the symptoms as mild, intermediate, severe, acute respiratory distress syndrome (ARDS), and shock, they have not come up with clear recommendations concerning treatment methods to be used at different stages of the disease.^[2] Unfortunately, COVID-19 treatment is planned experimentally, taking into account the clinical experiences in the 2003 SARS and the 2012 MERS outbreaks and the antiviral efficacy of some drugs. Therefore, it is necessary to know the physiopathogenesis of the virus to understand why certain drugs are used for treatment.

CoV is enveloped, single-stranded positive-sense RNA virus that can be classified under four groups as alpha-, beta-, gamma-, and delta-CoV. SARS-CoV-2 is a member of the *Betacoronavirus* family. The single-stranded RNA genomes of SARS-CoV-2 include 6–11 open reading frames encoding nonstructural proteins (nsp1–nsp16). Other viral genomes encode four structural proteins, including the S glycoprotein, the small envelope (E) protein, the matrix (M) protein, and nucleocapsid proteins 3–5 (N).^[3] The S protein in SARS-CoV is responsible for attachment of the virus to the host cell receptor. SARS-CoV-2 uses angiotensin-converting enzyme 2 (ACE 2), which is present as a host cell receptor in the epithelial cells, alveolar macrophages, and monocytes. After being attached to the receptor, the virus is taken into the cell by endocytosis where it undergoes replication, and it is then released from the cell to infect other target cells.^[4] The new viruses that are released activate CD4 + T-lymphocytes and cause the formation of pathogenic T-helper (Th) 1 cells. Active pathogenic Th 1 cells aggravate inflammation by causing the secretion of interleukin-6 (IL-6) from monocytes and macrophages through Granulocyte-Macrophage Colony Stimulating Factor (GM-CSF), and other inflammatory cytokines. The activated immune system cells enter the pulmonary circulation and play a key role in the immune damage that develops, especially in patients with severe pulmonary syndrome.^[5]

The medical treatments, currently used in COVID-19, are the treatments for preventing the entry of the virus into the cell, inhibiting or reducing its replication, and suppressing the increased inflammatory response in line with this physiopathogenesis. The use of “convalescent” plasma (CP), which contains antibodies of patients who were infected and then completely recovered, is also among the current treatment options.

Treatment Methods Inhibiting the Virus Entry into the Cell

Chloroquine/hydroxychloroquine

Chloroquine (C) and hydroxychloroquine (HC) are the drugs that are used for the treatment of malaria. HC is a more soluble and a less toxic metabolite of chloroquine, and its potential side effects are lower.^[6] C and HC were used for the treatment of HIV and SARS-CoV for their antiviral efficacy. However, controversial results were obtained for both viruses.

In their studies conducted on SARS-CoV, Keyaerts *et al.*^[7] found chloroquine to be effective against SARS-CoV infection by inhibiting intracellular SARS-CoV replication in newborn mice. However, Barnard *et al.*^[8] reported on the contrary, stating that chloroquine did not inhibit virus replication in mice. Vincent *et al.*^[9] reported that chloroquine decreased the attachment of the virus to the ACE receptor, thus decreasing viral transmission.

There are not many studies regarding the use of chloroquine and HC for the treatment of COVID-19. *In vitro* studies have demonstrated that chloroquine and HC decreased viral activity.^[10,11] Concerning *in vivo* studies, a data review of > 100 cases in 10 hospitals in China has demonstrated that chloroquine was more effective in preventing the progression of pneumonia and improving radiological findings without any significant adverse effects compared to the control group. It also reduced the duration of the disease and polymerase chain reaction (PCR) negativization time.^[12] Following this review, C/HC treatment was included in the Chinese guideline. However, the reliability of this study has been questioned since the method of review; the control group and treatment protocols were not presented in the publication. The effect of 400 mg HC/day administration for 5 days on PCR negativization time of the nasopharyngeal swabs was not demonstrated on COVID-19 patients who have positive nasopharyngeal swab PCR. On the other hand, in another study involving mild cases, PCR negativization rates were significantly higher on the 7th day in patients who were administered 200 mg HC three times daily (600 mg/day) for 10 days when compared to the control group (70% vs. 12.5%).^[13,14] However, HC treatment showed no effect on mortality rate and revealed no improvement on the lymphocyte count and the neutrophil/lymphocyte ratio in hospitalized PCR + COVID-19 pneumonia cases. In addition, the cases treated with HC were also found to have an increased necessity for respiratory support. Despite its antiviral efficacy in some *in vivo* studies, there is no case of acute SARS-CoV-2 infection in humans who have been treated successfully with chloroquine and HC.^[15]

It is disputable whether chloroquine or HC is more effective in the treatment of SARS-CoV-2. HC is preferred as the first-line treatment since its rate of adverse effects is lower.^[6,11] However, the WHO has made no clear recommendations on the selection of patients, dose, and duration of the treatment, while various suggestions have been published in other studies.^[16] The American Thoracic Society (ATS) has suggested the use of HC in selected patients with pneumonia alone, while chloroquine phosphate has been recommended for fewer than 10 days in a 500 mg twice daily dose (300 mg twice daily for chloroquine) in the Chinese guidelines.^[17,18] The International Pulmonary Diseases Specialists COVID-19 Consensus recommends 200 mg HQ twice daily after a loading dose of 400 mg twice daily for 5 days only in hospitalized patients with intermediate level pneumonia and with dyspnea and hypoxia.^[19] C/HC treatment is recommended in intermediate and severe patients in the European guidelines, other than those of France.^[20] The Republic of Turkey Ministry of Health National guideline recommends 200 mg HC twice daily after an initial loading dose of 400 mg twice daily, for 5 days. HC use in asymptomatic outpatients has been left to the preference of the physician according to benefit and risk status of the patients.

It has been suggested that the treatment might be extended to 10 days in patients with progression under HC treatment.^[21] The treatment recommendations in the guidelines are summarized in Table 1.

C/HC is a safe drug. Retinal and cardiac toxic effects have been reported in long-term use, but these are very rare. Rare gastrointestinal side effects have been observed in short-term use. Cautious usages for the patients who have kidney and liver failure are recommended. The effect of its individual use on QT interval has not been demonstrated to be significant.^[22,23]

In conclusion, evidence demonstrating the *in vitro* activity of C/HC against SARS-CoV-2 is limited. Current *in vivo* studies are limited to low numbers of cases, methodological errors, and data with contradictory results. Based on the preliminary results of ongoing clinical studies, some countries have included C/HC in the treatment protocols for some COVID-19 patients. However, no medium- or long-term follow-up data to support this approach are present.^[22]

Umifenovir (arbidol)

Arbidol is an antiviral drug that is used especially in China and Russia for the treatment of influenza with no major side effects. It inhibits the fusion of viral membranes with host cells.^[24] To date, there is only one study on the use of arbidol for the treatment of

COVID-19. The study compared the combination of arbidol + lopinavir/ritonavir (LPV/r) with LPV/r alone in COVID-19 patients who are not under invasive respiratory support. The combination group revealed higher negativization of the nasopharyngeal swab on the 7th day (75% and 35%, respectively) and improvement in radiological findings.^[25]

Use of arbidol is recommended in the Chinese COVID-19 guideline for a maximum period of 10 days as doses of 200 mg, three times per day (600 mg/day). However, the data on which this recommendation is based were similar to a news report, rather than a scientific publication, and this has raised questions.^[18]

Oseltamivir

Oseltamivir is a neuraminidase inhibitor used for the treatment of influenza, and it effects by blocking the release of viral particles from the cell, thus inhibiting their spread.^[26] Oseltamivir was used as a treatment method during the MERS outbreak, to treat the accompanying influenza infections in up to 30% of the cases.^[27] However, simultaneous influenza infections were detected in only 4.3% of the patients with COVID-19,^[28] so the use of oseltamivir for the treatment of COVID-19 is controversial. To date, there have been no studies in the literature demonstrating the efficacy of oseltamivir in COVID-19 patients, except a study demonstrating the effect of lopinavir, oseltamivir, and ritonavir combination on the control of virulence within 48 h in COVID-19 patients.^[29]

The routine use of oseltamivir is not recommended in the WHO and other national guidelines if there is no suspicion of influenza. The International Pulmonologists Consensus on COVID-19 recommends its administration for 5 days in a daily dose of 150 mg only for hospitalized patients with intermediately severe disease and patients who have pneumonia with dyspnea and hypoxia, for the prevention of influenza progression.^[19] The Republic of Turkey Ministry of Health recommended the use of oseltamivir in all symptomatic patients for 5 days in a dose of 75 mg twice daily in the first version of the COVID-19 guidelines; however, in the updated version, oseltamivir use was recommended in patients with suspicion of influenza and not combined with favipiravir.^[21]

Camostat

Camostat is a commercial serine protease inhibitor. Along with the ACE 2 receptor, it has been demonstrated that the S protein bound entry of SARS-CoV into the host cell is associated with also TMPRSS2, a cellular serine protease. The inhibition of TMPRSS2 with camostat in mice has been shown to inhibit the spread of the virus by blocking its entry into the cell.^[30] In the only study on

Table 1: Medical treatment recommendations in the guidelines for coronavirus disease -19^[20]

Severity of disease	Italy (20)	France (20)	Netherlands (20)	Belgium (20)	IPCC (19)	China (46)	WHO (2)	ATS (17)
Asymptomatic patient	No routine treatment HC 2x200 mg 5 days (physician's discretion)	No	No	No	No	No	Does not recommend any antiviral treatment	Does not recommend any antiviral treatment other than HC
Mild and intermediate patients with no risk factors	HC 2x400 mg loading dose, 2x200 mg maintenance dose for 5 days -/+ AZT 500 mg/day on day 1, 250 mg/day for the following 4 days	No	No	No	No	No	Does not recommend any antiviral treatment	treatment in hospitalized patients with severe pneumonia
Mild and intermediate patients with risk factors	LPV/r+HC/C 5-7 days LPV/r can be considered (duration is dependent on viral clearance time) C may be considered for 5 days HC may be administered as 2x400 mg loading dose, 2x200 mg maintenance dose (5 days) OST 2x75/150 mg HC may be considered LPV/r, if progression is present	No	No	No	No	No	Does not recommend any antiviral treatment	treatment in hospitalized patients with severe pneumonia
Severe patient	HC 2x400 mg loading dose, 2x200 mg maintenance dose for 5 days and/or FVP 2x1600 mg loading dose, 2x600 mg maintenance dose for 5 days -/+ AZT 500 mg/day on day 1, 250 mg/day for the following 4 days	RDV+HC/C 5-20 days Or LPV/r+C	RDV (duration is dependent on viral clearance time)	C 600 mg/day loading dose followed by 300 mg/day maintenance dose, total 5 days or LPV/r 14 days	HC 2x400 mg loading dose, 2x200 mg maintenance dose (5 days) Severe patient treatment not defined	No treatment was recommended according to the course of the disease. Treatments that can be administered in hospitals were recommended Int A 2x5 million+LPV/r 200 mg/50 mg 2x2 tb 10 days, ribavirin 2 or 3x500 mg IV (combined with Int A or LPV/r) 10 days, C 2x500 mg 7 days Arb. 3x200 mg 10 days	Does not recommend any antiviral treatment	Does not recommend any antiviral treatment
Critical patient (ARDS)	HC 2x400 mg loading dose, 2x200 mg maintenance dose, max 10 days and/or FVP 2x1600 mg loading dose, 2x600 mg maintenance dose, 5 days -/+ AZT 500 mg/day on day 1, 250 mg/day for the following 4 days For appropriate patients TZP 400 mg (repeat within 12-24 h if necessary) or 800 mg (single dose) in 100 cc saline, 1 h infusion CP 200 ml each time, preferably single dose (max 600 mg if necessary, 48 h between applications) CS 1-2 mg/kg/day for 5-7 days	RDV+HC/C 5-20 days or LPV/r+C RDV (duration is dependent on viral clearance time) or LPV/r	RDV (duration is dependent on viral clearance time)	RDV (10 days) + C (5 days) appropriate patients TZP In case of progressive disease LPV/r+HC+Inf B1	RDV+for appropriate patients TZP, 12-24 h if necessary) or 800 mg (single dose) in 100 cc saline, 1-h infusion CP CS 1-2 mg/kg/day for 3-5 days	For appropriate patients TZP 400 mg (repeat within 12-24 h if necessary) or 800 mg (single dose) in 100 cc saline, 1 h infusion CP CS 1-2 mg/kg/day for 3-5 days	Does not recommend any antiviral treatment	Does not recommend any antiviral treatment

COVID-19: Coronavirus disease-19, IPCC: International Pulmonologists Consensus on COVID-19, WHO: World Health Organization, ATS: American thoracic society, C: Chloroquine, HC: Hydroxychloroquine, FVP: Favipiravir, AZT: Azithromycin, TZP: Tocilizumab, CP: Convalescent plasma, CS: Convalescent plasma, CS: Corticosteroid, LPV/r: Lopinavir/Ritonavir, RDV: Remdesivir, Arb: Arbidol, Inf A: Interferon alpha, Inf B: Interferon B, OST: Oseltamivir, IV: Intravenous

SARS-CoV-2, camostat was demonstrated to be effective on blocking the entry of the virus into the cell; however, no clinical use has been reported, to date.^[31]

Treatments Inhibiting or Decreasing Viral Replication

Remdesivir

Remdesivir is an adenosine analog that was developed for the treatment of the *Ebola* virus. It causes premature ending of the virus by involving in the new viral RNA strands.^[32] In a mice study, remdesivir had a more powerful activity against MERS-CoV than lopinavir and ritonavir, and in addition, it showed decrease in the viral load and severe lung damage and improvement in pulmonary functions.^[33] In another *in vitro* study, the authors showed that remdesivir blocked the SARS-CoV-2 virus after entering the cell.^[11] Holshue *et al.*^[34] found that their patients with COVID-19 pneumonia responded well to remdesivir.

The WHO currently has no recommendation regarding the use of remdesivir for the treatment of COVID-19, although they consider the drug to be the most promising agent for the treatment of this disease. Furthermore, in the guidelines of ATS and other countries, no recommendations have been made for the use of remdesivir in the treatment of COVID-19.^[2,17] Remdesivir use was recommended in the guidelines of Italy and France for intermediate and severe cases and the guidelines of Holland in only critical cases as a 10-day treatment after an initial dose of 200 mg daily, continuing with a 100 mg daily dose.^[20] The results of a Phase III study, involving a 10-day protocol of remdesivir for the treatment of COVID-19 after an initial dose of 200 mg daily, continued with 100 mg daily dose, are expected to become a reference for the recommendations for the guidelines currently.

Lopinavir and ribavirin

Proteinase inhibitors have been used for the treatment in SARS and MERS outbreaks. LPV/r is a proteinase inhibitor that includes a combination of lopinavir and ribavirin. LPV/r is considered to be effective by inhibiting the 3CLpro proteinase, which is responsible for processing the polypeptide product in the RNA genome of CoV into protein components. The antiviral activity of LPV/r is similar to the activity of LPV alone, which suggests that the effect is directed by LPV to a major extent. Therefore, ribavirin is used simultaneously with lopinavir and interferon in the treatment of SARS but not used individually.^[35,36]

The use of LPV/r as an initial treatment method in severe acute respiratory failure due to SARS (lopinavir 400 mg/ritonavir 100 mg every 12 h for 10–14 days) has been

demonstrated significantly decreased mortality rates (15.6% vs. 2.3%, respectively), intubation requirement (11% and 0%, respectively), and required doses of steroid, compared to standard treatment methods. However, the addition of LPV/r formerly as a rescue therapy neither altered the mortality rate nor decreased the requirement for intubation and use of steroids, when compared to the standard therapy in the same group of patients. Therefore, LPV/r has been suggested as an initial treatment method in the early phase of the disease in patients with severe acute respiratory failure.^[37]

In their study comparing the LPV/r with individual ribavirin treatment as an initial treatment modality, Chu *et al.*^[38] demonstrated that LPV/r in the serum concentrations of 4 μ /ml and 50 mg/ml, respectively, inhibited SARS-CoV activation within 48 h. In the same study, LPV/r treatment was demonstrated to significantly decrease the mortality rate and the development of ARDS (2.4% and 28.8%, respectively). PCR positivity was decreased to a great extent at the end of 21 days in the treatment-receiving group (2.4% and 67%, respectively).

The number of publications regarding the use of LPV/r in COVID-19 patients is limited. A LPV/r/arithidol combination was demonstrated to provide improvement of symptoms of four patients with COVID-19.^[39] In a study in which an arithidol + LPV/r combination was compared with LPV/r alone in COVID-19 patients with no invasive respiratory support, the negativity of the nasopharyngeal swab on the 7th day (75% vs. 35%, respectively) and radiological improvement differed significantly, in favor of combination group.^[25] However, in another retrospective study comparing LPV/r and arithidol alone, no difference was found between the groups in terms of improving symptoms and decreasing viral load.^[40]

The positive effect of LPV/r as an initial treatment in patients with SARS has yet to be demonstrated in COVID-19 patients. However, this may be due to lack of publications on the use of LPV/r in COVID-19 patients. The results of randomized controlled studies assessing the efficacy of LPV/r in COVID-19 patients are yet to be published. Nevertheless, the Chinese guidelines recommend LPV/r use for up to 10 days in combination with arithidol in a dose of 2 capsules each time, twice daily (200 mg/50 mg/capsule).^[18] The International Pulmonary Disease Specialists COVID-19 Consensus recommends LPV/r use only in hospitalized patients with an intermediate-level disease in the presence of signs of progression, while the European guidelines recommend its use in intermediate and severe cases. On the other hand, the guideline of the Republic of Turkey Ministry of Health recommends two capsules each time, twice a daily, for 10–14 days in pregnant patients.^[19-21]

Favipiravir

Favipiravir is a purine analog that is an RNA-dependent RNA polymerase inhibitor (RDRI) and has been used against influenza in Japan. It has also been demonstrated to be effective against many RNA viruses, such as *Ebola*, *Norovirus*, and *Enterovirus*. The fact that SARS-CoV-2 viruses are known to contain RDRI in a similar structure to SARS and MERS led its use in the treatment of SARS-CoV-2 virus.^[41]

In a study comparing COVID-19 patients using favipiravir + interferon alpha with Lpv/r + interferon alpha, radiological improvement rates were higher (91.43% and 62.22%, respectively) and viral clearance time was shorter (4 and 9 days, respectively) in the group using favipiravir.^[42] In another study comparing favipiravir with arbidol, despite the fact that there was no difference between the groups in terms of clinical recovery on the 7th day, the reduction of cough and body temperature occurred in a shorter time. The most common side effects in the favipiravir group were behavioral disorders, gastrointestinal complaints, and elevated liver enzymes and uric acid levels.^[43]

Different dose schemes have been recommended favipiravir for COVID-19 treatment. In some studies, high doses, such as 1200–1800 mg every 12 h following a loading dose of 2400–3000 mg every 12 h, are recommended. In other studies, similar to the protocol of the Republic of Turkey Ministry of Health, doses such as 3200 mg/day (2 × 1600 mg/day) on the 1st day as a loading dose, followed by a total of 1200 mg/day (2 × 600 mg/day), are recommended.^[44,45] Although its use in the treatment of COVID-19 has been approved in China, favipiravir is not mentioned in the treatment guidelines.^[46] Use of favipiravir in the European or ATS guidelines has also not been mentioned. The guidelines of the Republic of Turkey Ministry of Health recommended its use in the above-mentioned doses for 5 days in patients with severe pneumonia or progressing patients despite HC treatment.^[18,20,21]

Treatment Methods for the Suppression of Increased Inflammatory Response

Tocilizumab

Hemophagocytic lymphohistiocytosis (i.e., cytokine storm) triggered by excess proinflammatory cytokines has been found to be responsible for the development of ARDS and death in COVID-19 patients. Continuous fever, cytopenia, elevated ferritin, and lung involvement are the main characteristics of cytokine storm. There is no absolute definition of the condition; however, some scoring systems have been defined for diagnosis. IL-6 has been shown to be one of the most important cytokines involved in the COVID-19-induced cytokine storms.^[47]

Tocilizumab is a monoclonal antibody specific to the IL-6 receptor. Tocilizumab has been demonstrated to be effective in the treatment of cytokine storm in COVID-19 patients. It also stabilizes patients by decreasing the level of acute-phase reactants during the cytokine storm caused by SARS-CoV-2.^[48] In another study involving severe and critical COVID-19 patients (patients with a respiratory rate ≥ 30 /min and $SpO_2 \leq 93\%$ at room temperature, patients with $PaO_2/FiO_2 \leq 300$, and patients with respiratory failure, multiorgan failure, and clinical picture of shock necessitating mechanical ventilation), tocilizumab has been demonstrated to rapidly decrease symptoms, improve hypoxia, and lead to radiological improvement.^[49]

Chinese guidelines recommend tocilizumab in severe cases with increased IL-6 levels and diffuse lung lesions. The initial recommended dose according to the Chinese guideline is 400 mg (4–8 mg/kg). This drug dose is recommended to be diluted in 100 ml of physiologic serum and administered over more than an hour and to be repeated after 12 h if there is no response. According to the Chinese guidelines, no > 2 doses or 800 mg should be administered. The use of tocilizumab should be avoided in the presence of active infections such as tuberculosis.^[46] The Republic of Turkey Ministry of Health guidelines recommend a single dose of tocilizumab, in a maximum dose of 800 mg according to the severity of the disease. A second dose administration should be applied 12–24 h after the first dose if the initial dose was 400 mg.^[21] The International Pulmonary Disease Specialists COVID-19 Consensus recommends tocilizumab treatment in critical patients receiving mechanical ventilation with diffuse lung involvement in the presence of cytokine storm.^[19] ATS and other guidelines offer no recommendations associated with tocilizumab.^[17,18]

Siltuximab

Another drug used for IL-6 blockage is siltuximab. Different than tocilizumab, siltuximab is a monoclonal antibody that is directly effective against IL-6 (not against the receptor). There is no published study on the use of siltuximab for the treatment of COVID-19. However, the drug was not mentioned in the COVID-19 guidelines; decreased CRP and inflammatory findings in addition to clinical improvement and decreased oxygen requirement are detected in one-third of patients according to the initial results of an ongoing study in Italy.^[50]

Interferon

Interferons are proteins which bind to the receptors on the cell surface, thus decreasing intracellular replication of the virus and regulating the immune response of the host. Usually, they are used in combination with other antiviral agents. Although no *in vivo* efficacy of the drug was shown in MERS and SARS, it was recommended in the Chinese guidelines to be administered for a maximum

period of 10 days and in combination with LPV/r and ribavirin in a dose of 5 million units or equivalent, twice a day through inhalation.^[46,51] The guidelines of other countries have not recommended its use.

Corticosteroids

Use of corticosteroids in COVID-19 patients is still a controversial issue. The delayed viral clearance formed by corticosteroids during viral infections is the most important drawback of their use in COVID-19 patients. In patients with SARS, the effects of corticosteroids on the length of hospital stay and mortality rate have not been shown. However, the use of corticosteroids in critical patients has been resulted in positive effects on the length of hospital stay and mortality rate. Moreover, the complications that were developed in those patients were shown to be due to invasive mechanical ventilation rather than side effects of corticosteroids.^[52] Mortality rate was found to decrease after corticosteroid use in patients with COVID-19 and ARDS, in comparison with no corticosteroid use (46% and 61%, respectively).^[53]

The WHO recommends no routine use of corticosteroids in patients with COVID-19.^[2] ATS recommends no use of corticosteroids in patients with COVID-19.^[17] The Chinese guidelines recommend methylprednisolone 1–2 mg/kg daily for 3–5 days in patients with rapid progression, while the International Pulmonary Medicine Specialists COVID-19 Consensus recommends corticosteroid use only when an accompanying condition such as septic shock necessitates steroid use.^[19,46] On the other hand, the Republic of Turkey Ministry of Health recommends corticosteroid use only in patients with ARDS receiving mechanical ventilation and in a dose of 1–2 mg/kg daily for 5–7 days.^[21]

Azithromycin

In addition to their antibacterial properties, macrolides are known to have anti-inflammatory properties such as the downregulation of proinflammatory cytokines and the inhibition of adhesion molecules.^[54] Azithromycin has been shown to inhibit the intracellular entry following endocytic activation of the virus. These effects led it to be considered in the treatment of COVID-19.^[55]

The mechanism of action of azithromycin on SARS-CoV-2 is unknown. Higher viral elimination rates were shown in COVID-19 patients who received HC (3 × 200 mg daily for 10 days) in combination with azithromycin (500 mg/day for the 1st day and 250 mg/day for the following 4 days), when compared with HC only group (57.1% and 12.5%, respectively).^[14]

There is no recommendation regarding the use of azithromycin in the Chinese COVID-19 guidelines;

however, the avoidance of broad-spectrum antibiotics is recommended.^[19] The International Pulmonary Medicine Specialists COVID-19 Consensus recommends antibiotic treatment compatible with the pneumonia guidelines only in the presence of bacterial pneumonia in intermediate-level patients and makes no comment on the use of azithromycin in antiviral treatment.^[46] There are no recommendations regarding the use of azithromycin in the European guidelines.^[20] The Republic of Turkey Ministry of Health guidelines recommend combined azithromycin use with HC according to physicians' preferences in hospitalized patients. The recommend schedule is 500 mg daily for the 1st day, followed by 250 mg daily for following 4 days.^[21]

Convalescent Plasma

CP treatment is a classical adaptive immunotherapy used for the treatment of infectious diseases for a long period of time. It involves the administration of the plasma containing the antibodies taken from infected and then completely recovered patients, to the recently infected patients. CP treatment is more effective when applied early after the onset of symptoms or as a prophylactic treatment after contact with a patient.^[56]

It is shown that CP treatment decreased the viral load significantly and decreased the mortality by 75% in patients with SARS.^[57] Due to the SARS-like virologic and clinical properties, CP usage has been considered in the treatment of COVID-19 patients. No serious adverse effects were observed of a single dose of 200 ml CP providing an antibody titer > 1:640, when applied to severe COVID-19 patients in addition to other antiviral and supportive treatments. In those patients, decrease in symptoms, improvement in oxygen saturation, increase in lymphocyte count, and decrease in CRP levels were seen on the 3rd day, and radiological improvement was seen on the 7th day.^[58]

Plasma obtained on the 14th day and onward after the recovery of symptoms in COVID-19 patients is demonstrated to contain the maximal amount of antibodies. Individuals who had COVID-19 proven by a PCR test, who showed no symptoms associated with COVID-19 for at least 14 days (fever, cough, dyspnea, etc.), and who had a negative follow-up COVID-19 PCR result are appropriate donors for CP treatment.^[56] However, The Republic of Turkey Ministry of Health Guidelines suggest that patients with COVID-19 who were hospitalized and treated can be donors 14 days after the recovery of symptoms, provided that they had two negative PCR results in two swab samples taken 24 h apart after the end of treatment. For outpatient basis recovered, COVID-19 patients can be donors 28 days after the recovery of symptoms, and they must

have a negative PCR in the swab sample before the procedure.^[59]

The timing of CP treatment during the COVID-19 disease course is unclear. In general, CP treatment is recommended early after the onset of symptoms. Studies regarding the administration of CP as a prophylactic treatment approach in mild, intermediate, and severe cases are ongoing.^[56] Chinese guidelines recommend CP treatment for critical patients or for patients with rapid progression.^[46] The Republic of Turkey Ministry of Health guidelines on COVID-19 recommend CP treatment in patients with bilateral diffuse lung involvement identified in a computed tomography, with a respiratory rate of $> 30/\text{min}$, $\text{PaO}_2/\text{FiO}_2 < 300$, and $\text{PaO}_2 < 70 \text{ mmHg}$ or $\text{SpO}_2 < 90\%$ in spite of 5 l/min oxygen support, with a need for mechanical ventilation and vasopressor support, and with a progressing SOFA score and laboratory findings.^[59]

Other Treatment Methods

Vitamin C

The intravenous (IV) use of Vitamin C has been shown to have anti-inflammatory and antiviral efficacy in experimental studies. Vitamin C in doses of 15 mg daily for 4 days has been reported to decrease mortality in patients with sepsis-related ARDS.^[60] In animal studies of CoV, the use of Vitamin C was demonstrated to increase host cell resistance.^[61]

No definitive recommendation of Vitamin C use in patients with COVID-19 is available in the guidelines. The International Pulmonary Medicine Specialists COVID-19 Consensus states that vitamin C can be considered in the treatment of COVID-19 (in a mean dose of 1.5 g IV every 6 h and in conjunction with thiamine 200 mg IV every 12 h).^[19] However, the recommended dose in patients with sepsis is far more than this, being 1.5 g/kg daily. Although there are different suggested treatment dosages in patients with COVID-19, a high dose (25 g/daily and higher) is generally recommended. The infusion containing bottle should be wrapped in a dark-colored material during the infusion, and it should be kept in mind that Vitamin C should not be administered to individuals with glucose 6 phosphate dehydrogenase deficiency.

More studies are needed to investigate the use of Vitamin C in the treatment of COVID-19. Currently, there are ongoing studies in China and Palermo regarding the effects of Vitamin C in COVID-19 (NCT 04323514).

Anticoagulant treatment

Patients with COVID-19 with a severe clinical manifestation may be complicated with thrombosis.

Data on the thromboembolic risk in patients with COVID-19 are limited. The increased risk of thrombosis is considered to be associated with infection, critical disease, comorbidities, and advanced age. Hypercoagulability secondary to the functional impairment of endothelial cells, excess production of thrombin, fibrinolysin blockage due to infection, and the increased transcription factors and viscosity due to hypoxia observed in patients with COVID-19 have been held responsible for the pathogenesis of hypercoagulability.^[62,63]

In the studies conducted on lung dissection materials, vasculitis and findings of small pulmonary occlusion were found at a higher rate in COVID-19 patients than in SARS.^[64] In an autopsy series, the two additional pathologies causing death were found to be thrombotic microangiopathy limited to the lungs and small-vessel thrombus formations associated with alveolar hemorrhage foci in the peripheral parts of the lungs. The presence of micro-emboli in the capillary area was demonstrated in the study, although no great vessel thromboembolism was observed. It was suggested that the thrombotic and microangiopathic effects of the virus should be considered in treatment approaches, in addition to the treatment methods targeting directly the viral pathogen in COVID-19 management.^[65]

Elevated D-dimer was demonstrated to be associated with a poor prognosis in patients with COVID-19.^[66] Seven days or more course of low molecular weight heparin use in COVID-19 patients with high intravascular sepsis-induced coagulopathy scores and D-dimer levels was demonstrated to decrease the risk of mortality.^[67]

In the Chinese guidelines, all hospitalized adult patients with D-dimer $< 10 \text{ mg/L}$ are recommended to be administered enoxaparin in a standard prophylactic dose in the treatment protocol, provided that no contraindication is present, while enoxaparin is recommended with dose adjustment based on body weight in all patients with D-dimer $\geq 10 \text{ mg/L}$. In the event of the verification of a venous thromboembolism in such patients, anticoagulation in the treatment dose is recommended provided that there is no contraindication.^[46] On the other hand, the Republic of Turkey Ministry of Health guidelines recommend prophylaxis in all patients. In prophylaxis, enoxaparin in a dose of 40 mg daily according to the body mass index in patients with a D-dimer $< 1000 \text{ ng/ml}$, and 0.5 mg/kg enoxaparin every 12 h in patients with a D-dimer $> 1000 \text{ ng/ml}$, is suggested, considering also the GFR.^[21]

Conclusion

Currently, there are no treatment recommendations with proven efficacy from large-scale high-quality studies

for COVID-19. Moreover, to date, no vaccine has been developed to overcome SARS-CoV-2. The management of the disease is based more on supportive care, the implementation of isolation and protective measures that will prevent the spread of the disease, and the use of experimental drugs/treatments. Large-scale randomized controlled studies are needed for better control of the disease and to ensure effective treatment.

Financial support and sponsorship

Nil.

Conflicts of interest

There are no conflicts of interest.

References

- Zhou P, Yang XL, Wang XG, Hu B, Zhang L, Zhang W, et al. A pneumonia outbreak associated with a new coronavirus of probable bat origin. *Nature* 2020;579:270-3.
- WHO. Coronavirus Disease (COVID-2019) Situation Reports. WHO; 2020. Available from: <https://www.who.int/emergencies/diseases/novel-coronavirus-2019/situation-reports>. [Last accessed on 2020 Feb 11].
- Guo YR, Cao QD, Hong ZS, Tan YY, Chen SD, Jin HJ, et al. The origin, transmission and clinical therapies on coronavirus disease 2019 (COVID-19) outbreak – An update on the status. *Mil Med Res* 2020;7:11.
- Song Z, Xu Y, Bao L, Zhang L, Yu P, Qu Y, et al. From SARS to MERS, Thrusting Coronaviruses into the Spotlight. *Viruses* 2019;11:E59.
- Zhou YF, Zheng X, Wang D, Zhao C, Qi Y, Sun R, et al. Aberrant pathogenic GM-CSF⁺T cells and inflammatory CD14⁺CD16⁺ monocytes in severe pulmonary syndrome patients of a new coronavirus. *bioRxiv*; 2020.
- Yao X, Ye F, Zhang M, Cui C, Huang B, Niu P, et al. *In vitro* antiviral activity and projection of optimized dosing design of hydroxychloroquine for the treatment of severe acute respiratory syndrome coronavirus 2 (SARS-CoV-2). *Clin Infect Dis* 2020. pii: ciaa237.
- Keyaerts E, Li S, Vijgen L, Rysman E, Verbeeck J, Van Ranst M, et al. Antiviral activity of chloroquine against human coronavirus OC43 infection in newborn mice. *Antimicrob Agents Chemother* 2009;53:3416-21.
- Barnard DL, Day CW, Bailey K, Heiner M, Montgomery R, Lauridsen L, et al. Evaluation of immunomodulators, interferons and known *in vitro* SARS-coV inhibitors for inhibition of SARS-coV replication in BALB/c mice. *Antivir Chem Chemother* 2006;17:275-84.
- Vincent MJ, Bergeron E, Benjannet S, Erickson BR, Rollin PE, Ksiazek TG, et al. Chloroquine is a potent inhibitor of SARS coronavirus infection and spread. *Virology* 2005;2:69.
- Liu J, Cao R, Xu M, Wang X, Zhang H, Hu H, et al. Hydroxychloroquine, a less toxic derivative of chloroquine, is effective in inhibiting SARS-CoV-2 infection *in vitro*. *Cell Discov* 2020;6:16.
- Wang M, Cao R, Zhang L, Yang X, Liu J, Xu M, et al. Remdesivir and chloroquine effectively inhibit the recently emerged novel coronavirus (2019-nCoV) *in vitro*. *Cell Res* 2020;30:269-71.
- Gao J, Tian Z, Yang X. Breakthrough: Chloroquine phosphate has shown apparent efficacy in treatment of COVID-19 associated pneumonia in clinical studies. *Biosci Trends* 2020;14:72-3.
- Chen J, Liu D, Liu L, Liu P, Xu Q, Xia L, et al. A pilot study of hydroxychloroquine in treatment of patients with common coronavirus disease-19 (COVID-19). *J Zhejiang Univ (Med Sci)* 2020;49:215-9.
- Gautret P, Lagier JC, Parola P, Hoang VT, Meddeb L, Mailhe M, et al. Hydroxychloroquine and azithromycin as a treatment of COVID-19: Results of an open-label non-randomized clinical trial. *Int J Antimicrob Agents* 2020;105949.
- Touret F, De Lamballeirie X. Of chloroquine and COVID-19. *Antiviral Res* 2020;177:104762.
- Sarma P, Kaur H, Kumar H, Mahendru D, Avti P, Bhattacharyya A, et al. Virological and clinical cure in COVID-19 patients treated with hydroxychloroquine: A systematic review and meta-analysis. *J Med Virol* 2020;72:776-85.
- Wilson KC, Chotirmall SH, Bai C, Rello J. COVID-19: Interim Guidance on Management Pending Empirical Evidence. Available from: http://www.thoracic.org/professionals/clinical_resources/disease-related-resources/covid-19-guidance.pdf. [Last updated on 2020 Apr 03].
- Dong L, Hu S, Gao J. Discovering drugs to treat coronavirus disease 2019 (COVID-19). *Drug Discov Ther* 2020;14:58-60.
- Joseph T, Moslehi MA. International Pulmonologist's Consensus Group on COVID-19. Amrita Institute of Medical Sciences, Kochi, Kerala, India;2020. p. s21.
- Kamps BS, Hoffmann C. The New Mini-Textbook by Kamps & Hoffmann. 2nd ed. Germany: Steinhauser Verlag; 2020. p. s115.
- Republic of Turkey. Covid -19 Guide to the General Directorate of Public Health of the Ministry of Health;14 March 2020. Available from : <https://covid19bilgi.saglik.gov.tr/>.
- Gbinigie K, Frie K. Should chloroquine and hydroxychloroquine be used to treat COVID-19? A rapid review. *BJGP Open* 2020. pii: bjgopen20X101069.
- Costedoat-Chalumeau N, Hulot JS, Amoura Z, Leroux G, Lechat P, Funck-Brentano C, et al. Heart conduction disorders related to antimalarials toxicity: An analysis of electrocardiograms in 85 patients treated with hydroxychloroquine for connective tissue diseases. *Rheumatology (Oxford)* 2007;46:808-10.
- Blaising J, Polyak SJ, Pécheur EI. Arbidol as a broad-spectrum anti-viral: An update. *Antiviral Res* 2014;107:84-94.
- Deng L, Li C, Zeng Q, Liu X, Li X, Zhang H, et al. Arbidol combined with LPV/r versus LPV/r alone against corona virus disease 2019: A retrospective cohort study. *J Infect* 2020. pii: S0163-4453 (20) 30113-4.
- Uyeki TM. Oseltamivir Treatment of Influenza in Children. *Clin Infect Dis* 2018;66:1501-3.
- Bleibtreu A, Jaureguierry S, Houhou N, Boutolleau D, Guillot H, Vallois D, et al. Clinical management of respiratory syndrome in patients hospitalized for suspected Middle East respiratory syndrome coronavirus infection in the Paris area from 2013 to 2016. *BMC Infect Dis* 2018;18:331.
- Ding Q, Lu P, Fan Y, Xia Y, Liu M. The clinical characteristics of pneumonia patients coinfecting with 2019 novel coronavirus and influenza virus in Wuhan, China. *J Med Virol* 2020. Online ahead of print.
- Muralidharan N, Sakthivel R, Velmurugan D, Gromiha MM. Computational studies of drug repurposing and synergism of lopinavir, oseltamivir and ritonavir binding with SARS-CoV-2 protease against COVID-19. *J Biomol Struct Dyn* 2020;16:1-6.
- Zhou Y, Vedantham P, Lu K, Agudelo J, Carrion R Jr., Nunneley JW, et al. Protease inhibitors targeting coronavirus and filovirus entry. *Antiviral Res* 2015;116:76-84.
- Hoffmann M, Kleine-Weber H, Krüger N, Müller M, Drosten C, Pöhlmann S. The novel coronavirus 2019 (2019-nCoV) uses the SARS-coronavirus receptor ACE2 and the cellular protease TMPRSS2 for entry into target cells. *BioRxiv* 01.31.929042; 2020.
- Mulangu S, Dodd LE, Davey RT Jr., Tshiani Mbaya O, Proschan M, Mukadi D, et al. A randomized, controlled trial of ebola virus disease therapeutics. *N Engl J Med* 2019;381:2293-303.
- Sheahan TP, Sims AC, Leist SR, Schäfer A, Won J, Brown AJ, et al.

- Comparative therapeutic efficacy of remdesivir and combination lopinavir, ritonavir, and interferon beta against MERS-CoV. *Nat Commun* 2020;11:222.
34. Holshue ML, DeBolt C, Lindquist S, Lofy KH, Wiesman J, Bruce H, et al. First case of 2019 novel coronavirus in the United States. *N Engl J Med* 2020;382:929-36.
 35. Morse JS, Lalonde T, Xu S, Liu WR. Learning from the past: Possible urgent prevention and treatment options for severe acute respiratory infections caused by 2019-nCoV. *Chembiochem* 2020;21:730-8.
 36. Yao TT, Qian JD, Zhu WY, Wang Y, Wang GQ. A systematic review of lopinavir therapy for SARS coronavirus and MERS coronavirus-A possible reference for coronavirus disease-19 treatment option. *J Med Virol* 2020;92:556-63.
 37. Chan KS, Lai ST, Chu CM, Tsui E, Tam CY, Wong MM, et al. Treatment of severe acute respiratory syndrome with lopinavir/ritonavir: A multicentre retrospective matched cohort study. *Hong Kong Med J* 2003;9:399-406.
 38. Chu CM, Cheng VC, Hung IF, Wong MM, Chan KH, Chan KS, et al. Role of lopinavir/ritonavir in the treatment of SARS: Initial virological and clinical findings. *Thorax* 2004;59:252-6.
 39. Wang Z, Chen X, Lu Y, Chen F, Zhang W. Clinical characteristics and therapeutic procedure for four cases with 2019 novel coronavirus pneumonia receiving combined Chinese and Western medicine treatment. *Biosci Trends* 2020;14:64-8.
 40. Chen J, Ling Y, Xi XH, Liu P, Li F, Li T, et al. Efficacies of lopinavir/ritonavir and arbidol in the treatment of novel coronavirus pneumonia. *Chin J Infect Dis* 2020;38:E008.
 41. De Clercq E. New nucleoside analogues for the treatment of hemorrhagic fever virus infections. *Chem Asian J* 2019;14:3962-8.
 42. Cai Q, Yang M, Liu D, Chen J, Shu D, Xia J, et al. Experimental treatment with favipiravir for COVID-19: An open-label control study. *Engineering* 2020. Online ahead of print.
 43. Chen C, Zhang Y, Huang J, Yin P, Cheng Z, Wu J, et al. Favipiravir versus arbidol for COVID-19: A trial. *bioRxiv*; 2020.
 44. Shiraki K, Daikoku T. Favipiravir, an anti-influenza drug against life-threatening RNA virus infections. *Pharmacol Ther* 2020;209:107512.
 45. Du YX, Chen XP. Favipiravir: Pharmacokinetics and concerns about clinical trials for 2019-nCoV infection. *Clin Pharmacol Ther* 2020. Online ahead of print.
 46. Guidelines for the Prevention, Diagnosis, and Treatment of Novel Coronavirus-induced Pneumonia, The 7th ed. Released by National Health Commission & State Administration of Traditional Chinese Medicine; March 3, 2020. Available from: <http://www.nhc.gov.cn/yz ygj/s7653p/202002/8334a8326d>. [Last accessed on 2020 Mar 20].
 47. Mehta P, McAuley DF, Brown M, Sanchez E, Tattersall RS, Manson JJ, et al. COVID-19: Consider cytokine storm syndromes and immunosuppression. *Lancet* 2020;395:1033-4.
 48. Luo P, Liu Y, Qiu L, Liu X, Liu D, Li J. Tocilizumab treatment in COVID-19: A single center experience. *J Med Virol* 2020;92:814-18.
 49. Xu X, Han M, Li T, Sun W, Wang D, Fu B, et al. Effective treatment of severe COVID-19 patients with tocilizumab. *Proc Natl Acad Sci U S A*. 2020. pii: 202005615.
 50. McKee S. Positive Early Data from Siltuximab COVID-19 Trial. Available from: http://www.pharmatimes.com/news/positive_early_data_from_siltuximab_covid-19_trial_1334145. [Last accessed on 2020 Apr 02].
 51. Stockman LJ, Bellamy R, Garner P. SARS: Systematic review of treatment effects. *PLoS Med* 2006;3:e343.
 52. Chen RC, Tang XP, Tan SY, Liang BL, Wan ZY, Fang JQ, et al. Treatment of severe acute respiratory syndrome with glucocorticoids: The Guangzhou experience. *Chest* 2006;129:1441-52.
 53. Wu C, Chen X, Cai Y, Xia J, Zhou X, Xu S, et al. Risk factors associated with acute respiratory distress syndrome and death in patients with coronavirus disease 2019 pneumonia in Wuhan, China. *JAMA Intern Med* 2020. pii: e200994.
 54. Kanoh S, Rubin BK. Mechanisms of action and clinical application of macrolides as immunomodulatory medications. *Clin Microbiol Rev* 2010;23:590-615.
 55. Tran DH, Sugamata R, Hirose T, Suzuki S, Noguchi Y, Sugawara A, et al. Azithromycin, a 15-membered macrolide antibiotic, inhibits influenza A (H1N1) pdm09 virus infection by interfering with virus internalization process. *J Antibiot (Tokyo)* 2019;72:759-68.
 56. Bloch EM, Shoham S, Casadevall A, Sachais BS, Shaz B, Winters JL, et al. Deployment of convalescent plasma for the prevention and treatment of COVID-19. *J Clin Invest* 2020. pii: 138745.
 57. Mair-Jenkins J, Saavedra-Campos M, Baillie JK, Cleary P, Khaw FM, Lim WS, et al. Convalescent Plasma Study Group. The effectiveness of convalescent plasma and hyperimmune immunoglobulin for the treatment of severe acute respiratory infections of viral etiology: A systematic review and exploratory meta-analysis. *J Infect Dis* 2015;211:80-90.
 58. Duan K, Liu B, Li C, Zhang H, Yu T, Qu J, et al. Effectiveness of convalescent plasma therapy in severe COVID-19 patients. *Proc Natl Acad Sci U S A* 2020;117:9490-6.
 59. Republic of Turkey Ministry of Health, the Department of Blood and Blood Products COVID-19 Immune (convalescent) Plasma Supply and Clinical Use Guide.
 60. Fowler AA 3rd, Truwit JD, Hite RD, Morris PE, DeWilde C, Priday A, et al. Effect of Vitamin C infusion on organ failure and biomarkers of inflammation and vascular injury in patients with sepsis and severe acute respiratory failure: The CITRIS-ALI Randomized Clinical Trial. *JAMA* 2019;322:1261-70.
 61. Atherton JG, Kratzing CC, Fisher A. The effect of ascorbic acid on infection chick-embryo ciliated tracheal organ cultures by coronavirus. *Arch Virol* 1978;56:195-9.
 62. Levi M, van der Poll T. Coagulation and sepsis. *Thromb Res* 2017;149:38-44.
 63. Gupta N, Zhao YY, Evans CE. The stimulation of thrombosis by hypoxia. *Thromb Res* 2019;181:77-83.
 64. Luo W, Yu H, Gou J, Li X, Sun Y, Li J, et al. Clinical pathology of critical patients with novel coronavirus pneumonia (COVID 19). *Preprints* 2020020407; 2020.
 65. Fox SE, Akmatbekov A, Harbert JL, Li G, Brown JQ, Vander Heide RS. Pulmonary and cardiac pathology in Covid-19: The First Autopsy Series from New Orleans; S2213-2600(20)30243-5. [doi: 10.1101/2020.04.06.20050575].
 66. Tang N, Li D, Wang X, Sun Z. Abnormal coagulation parameters are associated with poor prognosis in patients with novel coronavirus pneumonia. *J Thromb Haemost* 2020;18:844-7.
 67. Tang N, Bai H, Chen X, Gong J, Li D, Sun Z. Anticoagulant treatment is associated with decreased mortality in severe coronavirus disease 2019 patients with coagulopathy. *J Thromb Haemost* 2020;18:1094-9. [doi: 10.1111/jth. 14817].